FO1 45 E LOCK KIT

BLAILOCK KIT




Item No. Parts Number Parts Name(EN) Qty Remarks
FO01-01 6AQV-011000-1000-10 LOCK KIT 1
F01-02 30102-050008900 INNER HEX SCREW M5x8 2
F01-03 30102-050025900 INNER HEX SCREW M5x25 3
F01-05 30102-080016810 SCREW GB/T70.1_M8x16 2
F01-06 CFCV-CAC002-2000-M1 CLIP 1
F01-07 30102-050012810 SCREW M5X12 2
F01-08 6AQV-010010-6000 SEAT CABLE 1
F01-09 EB8V-010900-1000-M1 SEAT 1
FO01-10 30102-060012810 SCREW M6X12 2




FO2 JH %% MUFFLER

7 8/MUFFLER




Item No. Parts Number Parts Name(EN) Qty Remarks
F02-01 6090-020010 GASKET, EXHAUST PORT 2
F02-02 6AQV-021100-6001 EXHAUST PIPE ASSY 1
F02-03 6L30-020005 LOCK NUT 4
F02-04 30006-080045810 BOLT M8X45 1
F02-05 6KJ0-020004 BUSHING, MUFFLER 2
F02-06 6KJ0-020003 BUSHING, MUFFLER 2
F02-07 30204-080810 LOCK NUT M8 2
F02-08 6WWV-046702-5000 INNER HEX SCREW M6x12 2
F02-09 30303-060112 WASHER M6 2
F02-10 30306-060800 WASHER M6 2
F02-11 6AQV-021010-6000 MUFFLER GUARD 1 1
F02-12 6AQV-021400-1000 SEAL SLEEVE, GRAPHITE 1
F02-13 30006-080035810 BOLT M8X35 1
F02-14 6AQV-021500-1000 CLAMP KIT 1
F02-15 6AQV-021300-6000 MUFFLER BODY ASSY 1
F02-16 6WWYV-046802-5000 INNER HEX SCREW M6x16 2
F02-17 6AQV-021002-1000 BUSHING 2
F02-18 6AQV-021003-1000 RUBBER BUSHING, GUARD 2
F02-19 6AQV-021020-6000 MUFFLER GUARD 2 1
F02-20 6GU#-021005-6000 GUARD RUBBER SLEEVE 2
F02-21 6AQV-020022-6000 SCREW M8X45 1

2

F02-22

0HUO0-176000

OXYGEN SENSOR




FO3-1 BiXZ2 FRONT BRACKET

7l X 2/FRONT BRACKET




Item No. Parts Number Parts Name(EN) Qty Remarks
F03-1-01 6AQV-030400-6000-0BP0O0 FRONT BRACKET ASSY (MAUD SPIRIT BLACK) 1
F03-1-02 30006-060025810 BOLT M6X25 4
F03-1-03 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET 4
F03-1-04 6KWV-030003-1000 HEADLIGHT BRACKET SLEEVE 4
F03-1-05 30206-080510 NUT M8 2
F03-1-06 30303-080112 WASHER M8 2
F03-1-07 30306-080112 WASHER M8 2
F03-1-08 30006-080045810 BOLT M8X45 2
F03-1-09 30006-080016810 BOLT M8X16 4
F03-1-10 6090-040302 CUSHION SLEEVE 2
F03-1-11 6AQV-030008-6000 HEADLIGHT PANEL BRACKET 1
F03-1-12 6WWV-047102-5000 INNER HEX SCREW M5x14 2
F03-1-13 6AQV-030001-6000 CANISTER BRACKET 1
F03-1-14 6AQV-030040-6000 ECU BRACKET 1




F03-2-B = EZ(E#4YEMKR) MAIN FRAME (HIGH FENDER)

FOR BIKE WITH CHASIS NO. PRSDMT45DRA000002 TO PRSDMT45DRA000051

T %% /MAIN FRAME




Item No. Parts Number Parts Name(EN) Qty Remarks
F03-2-B-01 30006-060025810 BOLT M6X25 2

F03-2-B-02 30301-060412 WASHER M6 2

F03-2-B-03 6KWV-030003-1000 HEADLIGHT BRACKET SLEEVE 2

F03-2-B-04 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE BRACKET 2

F03-2-B-05 6AQV-030002-6000 ABS BRACKET 1

F03-2-B-06 30006-060012810 BOLT M6X12 7 |ALT:- 30006-060012870
F03-2-B-07 30902-0401320 RIVET M4X13 2

F03-2-B-08 6KJC-190012-8000 VEHICLE PLATE 1

F03-2-B-09 6WWYV-030013-5000 SCREW M8X16 6

F03-2-B-10 6AQV-030600-6000-0BP0O0 ENGINE RH BUMPER ASSY (MAUD SPIRIT BLACK) 1

F03-2-B-11 6AQV-030500-6000-0BP0O0 ENGINE LH BUMPER ASSY (MAUD SPIRIT BLACK) 1

F03-2-B-12 30006-080012810 BOLT M8X12 4

F03-2-B-13 6AQV-030003-6000 LOWER PANEL, ENGINE 1

F03-2-B-14 6AQV-030007-6000 SCREW M10X30 2

F03-2-B-15 6AQV-033000-6000-0BP0O0 FRONT FRAME ASSY (MAUD SPIRIT BLACK) 1

F03-2-B-16 6AQV-030004-1000 BUSHING, ENGINE 2

F03-2-B-17 6L30-030091 BOLT M10x60 2

F03-2-B-18 6WWYV-030023-5000 NORDLOCK_WASHER_M10 2

F03-2-B-19 30204-102110 NUT M10X1.25 2 |ALT:- 30204-102810
F03-2-B-20 30006-102155110 BOLT 1

F03-2-B-21 6AQV-030020-6001 BRAKE FLUID RESERVOIR BRACKET 1

F03-2-B-22 30001-102170110 BOLT M10X1.25X170 1

F03-2-B-23 30208-102810 NUT M10x1.25 1

F03-2-B-24 6GU#-030008-6000 SIDE BRACKET BOLT 1

F03-2-B-25 A000-030004 SIDE STAND SPRING SLEEVE 1

F03-2-B-26 A000-030210 SIDE STAND SPRING ASSY 1

F03-2-B-27 6AQV-030006-6000 SIDE STAND 1

F03-2-B-28 6AQV-030010-6100 FENDER BRACKET 1




F03-3 B %#2%% REAR FRAME

48

Item No. Parts Number Parts Name(EN) Qty Remarks
F03-3-01 30006-060012810 BOLT 6 |[ALT:- 30006-060012870
F03-3-02 6AQV-030030-6000 FUEL TANK REAR BRACKET 1

F03-3-03 6AQV-030009-6000 SCREW M10X25 4

F03-3-04 30204-102110 NUT M10x1.25 2 |ALT:- 30204-102810

F03-3-05 6AQV-032000-6000-0HBOO 1

REAR FRAME ASSY




FO4-1 ¥%M41 PLASTICS 1

SR 1/PLASTICS I




Item No. Parts Number Parts Name(EN) Qty Remarks
F04-1-01 6WWYV-046602-5000 INNER HEX STEPPED SCREW M6x14 4
F04-1-02 6AQV-040101-6000 FRONT WINDSHIELD 1
F04-1-03 6AQV-040201-6000 HEADLIGHT PANEL 1
F04-1-04 6AQV-043003-6000 BOLT KIT M5 6
F04-1-05 30110-481130010 SELF-TAPPING SCREW ST4.8X13 4
F04-1-06 6KM#-040081-8000-M1 NUT CLIP M5 8
F04-1-07 6AQV-041103-6000 COVER, IGNITION LOCK 1
F04-1-08 8080-000002 CLIP NUT ST4.8 6
F04-1-09 6AQV-040202-6000 HEADLIGHT BACKBOARD 1
F04-1-10 30110-421130010 SELF-TAPPING SCREW ST4.2X13 6
F04-1-11 6AQV-040100-6000 ADJUSTABLE WINDSHIELD BRACKET ASSY 1
F04-1-12 30006-060012810 BOLT M6X12 2 |ALT:- 30006-060012870
F04-1-13 8080-000001 CLASP 2
F04-1-14 8030-040800-00001 NUT CLIP M6 2
F04-1-15 6AQV-040206-6000 HEADLIGHT PANEL DECO PLATE 1
F04-1-16 6AQV-043001-6000 RUBBER 2
F04-1-17 6AQV-040302-6000 DASHBOARD LOWER PANEL 1
F04-1-18 9060-040310 PLASTIC CLIPS 4
F04-1-19 6AQV-040401-6000 UPPER PANEL, FUEL TANK 1
F04-1-20 6AQV-040130-6000 WINDSHIELD LIMIT ASSY 1
2

F04-1-21

30006-060016810

BOLT M6X16

ALT:- 30006-060016870




FO4-2 ¥%M42 PLASTICS 2

¥k 11/PLASTICS 11

)




Item No. Parts Number Parts Name(EN) Qty Remarks

F04-2-01 6AQV-040403-6000-0ENOO FUEL TANK RH PANEL 1 ZEPHYR BLUE

F04-2-01 6AQV-040403-6000-0BM0OO FUEL TANK RH PANEL 1 NEBULA BLACK

F04-2-02 6WWV-046702-5000 INNER HEX SCREW M6x12 6

F04-2-03 6KM#-040081-8000-M1 NUT CLIP M5 8

F04-2-04 6NT1-041510 BUCKLE ASSY 4

F04-2-05 6AQV-043002-6000 PLASTIC CLASP 4

F04-2-06 6WWYV-045801-5000 RUBBER 4

F04-2-07 6AQV-040402-6000-0ENOO FUEL TANK LH PANEL 1 ZEPHYR BLUE

F04-2-07 6AQV-040402-6000-0BM0OO FUEL TANK LH PANEL 1 NEBULA BLACK

F04-2-08 6AQV-040502-6000-0VEOO RADIATOR RH PANEL 1 FOR BLUE BIKE

F04-2-08 6AQV-040502-6000-0HJ00 RADIATOR RH PANEL 1 FOR BLACK BIKE

F04-2-09 6AQV-043003-6000 BOLT KIT M5 10

F04-2-10 8080-000001 CLASP 4

F04-2-11 30110-420130070 SELF-TAPPING SCREW ST4.2X13 2

F04-2-12 8080-000002 CLIP NUT ST4.8 6

F04-2-13 6GUV-150910-9000 T-BOX ASSY 1

F04-2-14 6AQV-040504-6000 RH INNER PLATE, RADIATOR 1

F04-2-15 6AQV-040606-7100 SIDE PANEL BUSHING 2

F04-2-16 6FIV-040401-7100 RUBBER HEAD 7

F04-2-17 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4

F04-2-18 8010-000002 TOOL ST4.2 2

F04-2-19 6AQV-040503-6000 LH INNER PLATE, RADIATOR 1

F04-2-20 30110-421130010 SELF-TAPPING SCREW ST4.2X13 8

F04-2-21 6AQV-040510-6000 RADIATOR VENTILATOR COVER PLUG 2

F04-2-22 8030-040800-00001 NUT CLIP M6 2

F04-2-23 6AQV-040508-6000 RH FRONT PANEL, RADIATOR 1

F04-2-24 30110-480160070 SCREW ST4.8X16 8

F04-2-25 9060-040310 PLASTIC CLIPS 2

F04-2-26 6AQV-040507-6000 LH FRONT PANEL, RADIATOR 1

F04-2-27 6AQV-040509-6000 FRONT PANEL, RADIATOR 1

F04-2-28 6WWYV-046802-5000 INNER HEX SCREW M6x16 2

F04-2-29 6AQV-040501-6000-0VEQOO RADIATOR LH PANEL 1 FOR BLUE BIKE

F04-2-29 6AQV-040501-6000-0HJ00 RADIATOR LH PANEL 1 FOR BLACK BIKE
1

F04-2-30

6KWV-041108-1000

BATTERY FRONT SPONGE MAT




F04-3-B ¥ RMA3(E#4YEHR) PLASTICS 3(HIGH FENDER)

FOR BIKE WITH CHASIS NO. PRSDMT45DRA000002 TO PRSDMT45DRA000051

¥ T/PLASTICS III




Item No. Parts Number Parts Name(EN) Qty Remarks
F04-3-B-01 8010-000004 BOLT M6x14 4

F04-3-B-02 6AQV-050701-6100-0ENOO HIGH FENDER 1 |FOR BLUE BIKE
F04-3-B-02 6AQV-050701-6100-0HJ00 HIGH FENDER 1 |FOR BLACK BIKE
F04-3-B-03 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 14

F04-3-B-04 6AQV-050703-6000-0BUOO RH DECO PLATE, FRONT FENDER 1

F04-3-B-05 6AQV-050702-6000-0BUOO RH DECO PLATE, FRONT FENDER 1

F04-3-B-06 6AQV-043004-6000 FRAME PIPE PLUG 2

F04-3-B-07 6AQV-041403-6000 PANEL, RH FOOTREST 1

F04-3-B-08 6AQV-041402-6000 PANEL, LH FOOTREST 1

F04-3-B-09 6AQV-000101-6000 SMALL SPROCKET GUARD 1

F04-3-B-10 6WWYV-047002-5000 INNER HEX SCREW M6x25 3

F04-3-B-11 6AQV-040902-6000 RH PANEL, ENGINE 1

F04-3-B-12 6AQV-040901-6000 LH PANEL, ENGINE 1

F04-3-B-13 6AQV-043003-6000 BOLT KIT M5 2

F04-3-B-14 6AQV-041004-6000-0VEOO RH HAND GUARD 1 |FOR BLUE BIKE
F04-3-B-14 6AQV-041004-6000-0BM0OO RH HAND GUARD 1 |FOR BLACK BIKE
F04-3-B-15 6AQV-041002-6000 BRACKET, RH HAND GUARD 1

F04-3-B-16 6KJ0-040402 NUT M5 2

F04-3-B-17 6AQV-041003-6000-0VEOO LH HAND GUARD 1 |FOR BLUE BIKE
F04-3-B-17 6AQV-041003-6000-0BM0OO LH HAND GUARD 1 |FOR BLACK BIKE
F04-3-B-18 6AQV-041001-6000 BRACKET, LH HAND GUARD 1




FO4-4 k44 PLASTICS 4

##HF V/PLASTICS IV




Item No. Parts Number Parts Name(EN) Qty Remarks
F04-4-01 6AQV-043003-6000 BOLT KIT M5 8
F04-4-02 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 5
F04-4-03 30110-421130010 SELF-TAPPING SCREW 1
F04-4-04 A000-030005 TIE BAND BRACKET, TOOLS KIT 1
F04-4-06 6AQV-041102-6001 BATTERY BOX 1
F04-4-07 6KM#-040081-8000-M1 NUT CLIP M5 8
F04-4-08 6AQV-040701-6001 FRAME SKID PLATE 1
F04-4-09 6WWV-046702-5000 INNER HEX SCREW M6x12 2
F04-4-10 6AQV-040606-7100 SIDE PANEL BUSHING 2
F04-4-11 8080-000002 CLIP NUT ST4.8 2
F04-4-12 30110-481130010 SELF-TAPPING SCREW 2
F04-4-13 6AQV-040706-6000 UPPER GUARD, TAILLIGHT 1
F04-4-14 6WWV-046502-5000 STEPPED SCREW M5 1
F04-4-15 6WWYV-045801-5000 RUBBER 2
F04-4-16 6AQV-041401-6000 COVER, REAR ARMREST 1
F04-4-17 6AQV-060402-6000 REAR WHEEL FRONT FENDER 1
F04-4-18 8010-090005 BOLT M6x16 4
F04-4-19 30110-420130070 SELF-TAPPING SCREW 5
F04-4-20 6AQV-040802-6000 INNER PLATE, REAR FENDER 1
F04-4-21 6AQV-040803-6000 REAR LICENSE LIGHT BRACKET 1
F04-4-22 6AQV-040801-6000 REAR FENDER 1
F04-4-23 6AQV-041511-6000 RUBBER MAT, BATTERY 1
1

F04-4-24

6WWV-043201-5000

HOOK RUBBER, TAIL LIGHT




F04-5 ¥%M45 PLASTICS 5

#EE VIPLASTICS V




Item No. Parts Number Parts Name(EN) Qty Remarks
F04-5-01 6WWV-046502-5000 STEPPED SCREW M5 4

F04-5-02 6AQV-040705-6000 REAR RH DECO PLATE 1

F04-5-03 8080-041130 EXPANSION RIVET ASSY 4 ALT:- 8080-041131 / 8080-041132
F04-5-04 8080-000001 CLASP 4

F04-5-05 6FIV-040401-7100 RUBBER HEAD 2

F04-5-06 6AQV-043001-6000 RUBBER 8

F04-5-07 6AQV-040703-6001 FRAME RH DECO PLATE 1

F04-5-08 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 9

F04-5-09 6AQV-040702-6000 FRAME LH DECO PLATE 1

F04-5-10 6AQV-040704-6000 REAR LH DECO PLATE 1

F04-5-11 6AQV-060401-6000 REAR FORK PANEL 1

F04-5-12 30110-421130010 SELF-TAPPING SCREW ST4.2X13 3

F04-5-13 6AQV-043003-6000 BOLT KIT M5 2

F04-5-14 6AQV-041101-6000 BRACKET, SEAT LOCK 1




FO5 Bi&ZE FRONT SUSPENSION

Hl & 2/FRONT SUSPENSION




Item No. Parts Number Parts Name(EN) Qty Remarks
FO05-01 6AQV-050600-6000-M1 FRONT SHOCK ABSORBER, RH 1 FOR BLUE BIKE
FO05-01 6AQV-050600-6100-M1 FRONT SHOCK ABSORBER, RH 1 FOR BLACK BIKE
F05-02 6AQV-050500-6000-M1 FRONT SHOCK ABSORBER, LH 1 FOR BLUE BIKE
F05-02 6AQV-050500-6100-M1 FRONT SHOCK ABSORBER, LH 1 FOR BLACK BIKE
F05-03 30102-080025700 SCREW M8x25 2
F05-04 6L30-050004 PLUG, FRONT FORK 1
F05-05 6L30-050002 LOCK SCREW, UPPER TRIPLE CLAMP 1
F05-06 6WWV-050005-5000 WASHER 1
F05-07 6WWYV-050011-5000 INNER HEX SCREW M8x30 6
F05-08 6AQV-050001-6000 UPPER TRIPLE CLAMP 1
F05-09 6WWV-050009-5000 SCREW M8x25 1
F05-10 6L30-050003 DUST-PROOF COVER 1
FO5-11 6AQV-050010-1000 ANTI-DUST RING 2
F05-12 6L30-050200 STEERING BEARING ASSY 2
FO05-13 6AQV-050300-6000 LOWER TRIPLE CLAMP ASSY 1




FO6 /5 &% REAR SUSPENSION

Ji &% /REAR SUSPENSION




Item No. Parts Number Parts Name(EN) Qty Remarks
F06-01 6AQV-060007-1000 REAR FORK SHAFT 1
F06-02 6WWV-060030-5000-10 OIL SEAL 4
F06-03 6WWV-060002-5000 BUSHING, REAR SWING ARM 4
F06-04 30403-02200 BEARING 22X28X12 4 ALT:- 30403-02280
F06-05 6WWV-060003-5000 LINER, REAR SWING ARM 2
F06-06 6WWV-060004-5000 WASHER, REAR SWING ARM 2
F06-07 6AQV-060009-1002 TIE ROD BOLT M10X130 1
F06-08 6AQV-060301-6000 REAR FORK 1
F06-09 6NT1-060003 DUST CAP, SMALL 5
F06-10 6L30-060013 CHAIN ADJUSTER LOCK NUT 2
F06-11 6L30-060002 CHAIN ADJUSTING BOLT 2
F06-12 6AQV-060004-6000 RH CHAIN ADJUSTER 1
F06-13 6AQV-060003-6000 LH CHAIN ADJUSTER 1
F06-14 6AQV-060002-6000 CHAIN GUARD 1
F06-15 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 4
F06-16 6AQV-060004-1002 REAR SHOCK ABSORBER BOLT M10X50 2
F06-17 30204-102110 NUT M10x1.25 2 ALT:- 30204-102810
F06-18 6AQV-060100-6000-M1 REAR SHOCK ABSORBER 1
F06-19 30204-122810 NUT M12X1.25 2
F06-20 6AQV-060304-3000 WASHER 1
F06-21 6AQV-060302-3000 BUSHING 1
F06-22 6AQV-060303-3000 A-SHAPE SWING ARM BOLT M12X110 1
F06-23 6AQV-060504-1000 RETAINER 2
F06-24 6AQV-060500-6000 A-SHAPE SWING ARM ASSY 1
F06-25 6AQV-060307-3000 A-SHAPE SWING ARM BOLT M12X103 1
F06-26 6AQV-060600-6000 TIE-ROD ASSY 1
F06-27 6AQV-060005-1000 SPACER, TIE ROD 1




FO7 Bi# FRONT WHEEL

Item No. Parts Number Parts Name(EN) Qty Remarks
F07-01 6AQV-070002-1000 FRONT WHEEL SHAFT BUSHING 1
F07-02 30705-2103 TIRE 1
F07-03 6AQV-070100-6000-M1 FRONT RIM ASSY 1
FO7-04 6WWV-070300-5000-M1 VALVE, INFLATION 1
FO07-05 6AQV-070104-6000-20 OIL SEAL 2
F07-06 30400-01785 BEARING 2
FO07-07 6AQV-070105-6000-M1 FRONT WHEEL MIDDLE SPACER 1
F07-08 6AQV-070003-1001 FRONT WHEEL SHAFT 1




FO8 #zh 24 BRAKE SYSTEM

|51 % | BRAKE SYSTEM

| i |

7 1|‘I ‘||2 1|41|92|ﬂ2|1 i‘l3 2|42|5 2|3 2|9 3|0 3‘|1 3‘|E- 4|2

45




Item No. Parts Number Parts Name(EN) Qty Remarks
F08-01 6AQV-080001-1000-M1 FRONT BRAKE DISC 1
F08-02 6AQV-080002-1000 "FRONT GEAR RING 1
F08-03 6KJ0-080005 FRONT BRAKE DISC BOLT 10
F08-04 6L30-080020 SPEED SENSOR, FRONT WHEEL 2
F08-05 30102-060016870 SCREW M6x16 2
F08-06 8010-150003 TIE 5X250 4
F08-07 6WWYV-081200-5001 FRONT RH BRAKE CALIPER 1
F08-08 6GUV-0811A0-6000 FRONT BRAKE PAD ASSY 1
F08-09 30102-102060810 SCREW M10x1.25x60 2
F08-10 6AQV-081002-1000 WIRE CLIP, FRONT SPEED SENSOR 1
F08-11 6GU#-081000-6000-22 BANJO BOLT 1 1
F08-12 A000-080102-2000 WASHER 16
F08-13 6KJ0-080003-00001 "BRAKE HOSE CLIP 6
F08-14 6AQV-081600-6001 FRONT BRAKE FLUID INLET PIPE ASSY 1
F08-15 6AQV-080002-6000 BRAKE FLUID PIPE CLASP 1
F08-16 30006-050020810 BOLT M5X20 1
F08-17 30200-050810 NUT M5 1
F08-18 30102-060012810 SCREW M6X12 2
F08-19 6GU#-081000-6000-23 BANJO BOLT 2 6
F08-20 6AQV-081500-6000 FRONT BRAKE FLUID OUTLET PIPE ASSY 1
F08-21 6AQV-081100-6001-M1 FRONT BRAKE MASTER CYLINDER ASSY 1
F08-22 6WWV-080110-5000-24 HANDLE 1
F08-23 6NTV-081070-9300-M1 REAR BRAKE LIGHT SWITCH 1
F08-24 6AQV-081800-6000 REAR BRAKE FLUID OUTLET PIPE ASSY 1
F08-25 6AQV-081400-6001-M1 REAR BRAKE MASTER CYLINDER 1
F08-26 6GUV-080001-7000 SCREW 2 ALT:- C90709062000
F08-27 30006-060016810 BOLT M6X16 1 ALT:- 30006-060016870
F08-28 A000-080216-2000 PIN SHAFT 1
F08-29 A000-080233-2000 PIN 1
F08-30 A000-080234-2000 WASHER 8 1
F08-31 6AQV-081200-6000-M1 MAB EXECUTION UNIT 1
F08-32 6AQV-080300-6000 REAR BRAKE PEDAL ASSY 1
F08-33 30121-080035860 SCREW M8X35 1

1

F08-34

30204-080810

LOCK NUT M8




Item No. Parts Number Parts Name(EN) Qty Remarks
F08-35 6KMV-080005-C000 RETURN SPRING 1
F08-36 6GU#-090002-6001 REAR GEAR RING 1
F08-37 6NQV-080006-2600 REAR BRAKE DISC 1
F08-38 6AQV-081900-6000 REAR BRAKE FLUID INLET PIPE ASSY 1
F08-39 6L30-080006 WIRE CLIP 2, BRAKE FLUID HOSE 1
F08-40 6L30-080005 WIRE CLIP 1, BRAKE FLUID HOSE 2
F08-41 6WWYV-047102-5000 INNER HEX SCREW M5x14 2
F08-42 6AQV-081700-6000 REAR BRAKE CALIPER ASSY 1
F08-43 A000-0801D0 REAR BRAKE PAD 1
F08-44 6AQV-081003-1000 WIRE CLIP, REAR SPEED SENSOR 1
F08-45 6AQV-081000-6001 ABS BRAKE ASSY 1




F10 ¥[0 &4 STEERING SYSTEM

¥mA% | STEERING SYSTEM




Item No. Parts Number Parts Name(EN) Qty Remarks
F10-01 6NT1-100001 BUSHING, HAND GUARD 2
F10-02 30102-080060810 SCREW M8x60 2
F10-03 6AQV-100301-6000 BALANCER 2
F10-04 6AQV-100010-6000 RH GRIP 1
F10-05 6AQV-100001-6000 LH GRIP 1
F10-06 6WWYV-100304-5000 BALANCING WEIGHT 1 2
F10-07 6AQV-100700-6000 THROTTLE LEVER ASSY 1
F10-08 6AQV-100400-6001 THROTTLE CABLE 1
F10-09 6AQV-100500-6001 ADJUSTABLE THROTTLE CABLE 1
F10-10 6KJ0-100002 CLUTCH PULL BINDING 2
F10-11 6AQV-100601-6000 CABLE HOOK 2
F10-12 30006-060010810 BOLT M6X10 2
F10-13 6AQV-100100-6001 HANDLEBAR PIPE 1
F10-14 30105-040030410 SCREW M4X30 2
F10-15 6WWV-050009-5000 SCREW M8x25 4
F10-16 6WWV-050003-5000-10 PRESS COVER, HANDLEBAR (BLACK ANODIZED) 2
F10-17 30102-102060810 SCREW M10x1.25x60 2
F10-18 6WWV-050002-5000-10 SEAT, HANDLEBAR (BLACK ANODIZED) 2
F10-19 6WWYV-100200-5003 CLUTCH LEVER ASSY 1
F10-20 6WWYV-100201-5000 CLUTCH LEVER 1
F10-21 6AQV-100600-6000 CLUTCH CABLE 1
F10-22 8010-150003 TIE 5X250 1
F10-23 6AQV-167000-7100 RH HANDLEBAR SWITCH ASSY 1
F10-24 30137-250120010 SCREW ST2.5X12 2
F10-25 6AQV-166000-7101 LH HANDLEBAR SWITCH ASSY 1
F10-26 6AQV-169470-6000 ABS SWITCH 1
F10-27 30105-040008470 SCREW 1




F11 J5% REAR WHEEL

Ji#/REAR WHEEL

\A\._.nhhh.- .hi-:. Fw flﬁ.r_.. S

_h_mﬁﬁm_-e_g _““__ __-___ __--!__...E.. ]

BhAL S H 3 a5 _..-.nﬂ\w\v\\

=i




Item No. Parts Number Parts Name(EN) Qty Remarks
F11-01 6AQV-060006-1000-M1 NUT M16X1.5 1
F11-02 6AQV-110004-1000 REAR WHEEL RH SHAFT BUSHING 1
F11-03 30705-1804 TIRE 1
F11-04 6AQV-110100-6000-M1 REAR RIM ASSY 1
F11-05 6AQV-110104-6000-20 OIL SEAL 1
F11-06 30400-01784 BEARING 2
F11-07 6AQV-110105-6000-M1 REAR WHEEL MIDDLE SPACER 1
F11-08 6WWV-070300-5000-M1 VALVE, INFLATION 1
F11-09 6AQV-110005-1001 SHAFT BUSHING, SPROCKET SEAT 1
F11-10 6L30-110003 DAMPER, SPROCKET 6
F11-11 6AQV-110300-6000 SEAT, SPROCKET 1
F11-12 30204-080810 LOCK NUT M8 6
F11-13 6AQV-110300-1000-22 BOLT 6
F11-14 30800-05205 CIRCLIP FOR HOLE 52 1
F11-15 6AQV-110300-1000-21 OIL SEAL 1
F11-16 6AQV-110300-1000-20 BEARING 1
F11-17 6AQV-110301-1001 SPROCKET SEAT 1
F11-18 6AQV-110005-6000 REAR SPROCKET 1
F11-19 6AQV-110003-4000 REAR WHEEL LH SHAFT BUSHING 1
F11-20 3120913 CHAIN 1
F11-21 6AQV-110007-6000 SHAFT, REAR WHEEL 1




F12 JH#H FUEL TANK

M4 /FUEL TANK




Item No. Parts Number Parts Name(EN) Qty Remarks
F12-01 6AQV-121000-6001-0BM0O FUEL TANK ASSY (NEBULA BLACK) 1
F12-02 A000-120006 CUSHION MAT, FRONT FUEL TANK 2
F12-03 6AQV-170200-6000-M1 FUEL LEVEL SENSOR 1
F12-04 30202-060110 NUT M6 4 ALT:- 30204-060810
F12-05 30601-111010 CLAMP Al1 1
F12-06 6NQO0-120001 FUEL PIPE, FUEL TANK 1
F12-07 7030-150005 TIE BAND 1
F12-08 6090-120210 QUICK JOINT 2
F12-09 6070-120400 CLAMP Dia. 14.5 4
F12-10 6AQV-120010-6000 HIGH-PRESSURE FUEL HOSE ASSY 1 1
F12-11 805A-120004 FUEL FILTER, EFI 1
F12-12 6090-120221 RUBBER SLEEVE, FUEL FILTER, EFI 1
F12-13 6AQV-120020-6000 HIGH-PRESSURE FUEL HOSE ASSY 2 1
F12-14 6NQ#-120003-6000 RUBBER DAMPER BLOCK 1
F12-15 6NQ#-120002-6000 BUSHING 2
F12-16 6NQ#-120004-6000 RUBBER DAMPER 2
F12-17 30301-060412 WASHER M6 2
F12-18 30006-060035810 BOLT M6X35 2




F13 BEH SEAT

Bid/SEAT

Item No. Parts Number Parts Name(EN) Qty Remarks
F13-01 6AQV-130100-6001 SEAT ASSY 1 ZEPHYR BLUE
F13-01 6AQV-130100-6001-10 SEAT ASSY 1 TUNDRA GREY
F13-02 6KJ0-130204 RUBBER DAMPER 2
F13-03 6KMO0-130205 CUSHION RUBBER WAHSER 6




F14 5H:F 5 REAR HANDRAIL&FOOTREST

31—3

J5$kF 5 M/ REAR HANDRAIL&FOOTREST




Item No. Parts Number Parts Name(EN) Qty Remarks
F14-01 6AQV-140600-6000 BRACKET, LH FRONT FOOTREST 1
F14-02 6AQV-140700-6000 BRACKET ASSY, RH FRONT FOOTREST 1
F14-03 6AQV-141000-6000 SHIFT LEVER CONNECTING KIT 1
F14-04 30006-080020810 BOLT M8X20 4
F14-05 0800-014009-00002 BOLT 2
F14-06 6AQV-140800-6000 LH FRONT FOOTREST BOARD 1
F14-07 6AQV-140900-6000 RH FRONT FOOTREST BOARD 1
F14-08 6AQV-140810-6000 FRONT FOOTREST SEAT RUBBER 2
F14-09 6AQV-140820-6000 FRONT LH FOOTREST SEAT 1
F14-10 6AQV-140920-6000 FRONT RH FOOTREST SEAT 1
F14-11 30903-0322210 COTTER PIN 3.2X22 2
F14-12 30300-100112 WASHER M10 2
F14-13 6L3V-140103-4200 SPRING 2
F14-14 6WWV-140141-5000 PIN SHAFT 2
F14-15 30121-080035860 SCREW M8X35 2
F14-16 30204-080810 LOCK NUT M8 1
F14-17 6AQV-140200-6000 LH REAR FOOTREST 1
F14-18 6AQV-140300-6000 RH REAR FOOTREST 1
F14-19 6AQV-140210-6000 REAR LH FOOTREST SEAT 1
F14-20 6AQV-140310-6000 REAR RH FOOTREST SEAT 1
F14-21 6GU#-140080-6000 RUBBER, REAR FOOTREST BOARD 2
F14-22 6GU#-140041-6000-0BP00 REAR LH FOOTREST SEAT (MAUD SPIRIT BLACK) 1
F14-23 6GU#-140051-6000-0BP00 REAR RH FOOTREST SEAT (MAUD SPIRIT BLACK) 1
F14-24 30105-050014470 SCREW M5X14 4
F14-25 A000-140106 LOCATING GASKET 2 2
F14-26 A000-140104 LOCATING GASKET 1 2
F14-27 5190-037813 SPRING 2
F14-28 5190-037814 STEEL BALL 2
F14-29 30802-00603 CIRCLIP 6 2 ALT:- 30802-00605
F14-30 A000-140142 PIN SHAFT Dia 8 2
F14-31 30102-080020810 SCREW M8x20 6
F14-32 6AQV-140100-6000-0VNOO REAR ARMREST (NEW SILVER WHITE) 1
F14-33 6GU#-1400B0-6000-0BP00 RUBBER, RH REAR FOOTREST BOARD (MAUD SPIRIT BLACK) 1
F14-34 6GU#-1400A0-6000-0BP00 RUBBER, LH REAR FOOTREST BOARD (MAUD SPIRIT BLACK) 1




F15 28 &4 ELECTRIC SYSTEM

B3 A4/ELECTRIC SYSTEM




Item No. Parts Number Parts Name(EN) Qty Remarks
F15-01 6AQV-150100-6000 MAIN CABLE 1
F15-02 SN1V-691100-1101-11 T-BOX 1
F15-03 CFCV-CBC005-2000-M1 CLIP 1
F15-04 FA8V-150600-1000-10 USB OUTPUT SOCKET ASSY 1
F15-05 30006-080016870 BOLT M8X16 1
F15-06 6FIV-150600-7000 HORN 1
F15-07 6AQV-001000-6000 ECU ASSY 1
F15-08 30006-060012810 BOLT M6X12 2 ALT:- 30006-060012870
F15-09 6AQV-150900-4001 FUEL PUMP ASSY 1
F15-10 30006-050020810 BOLT M5X20 5
F15-11 6AQV-150310-1000 POSITIVE CABLE, STARTER MOTOR 1
F15-12 6AQV-150510-6000 RELAY, STARTER 1
F15-13 6100-150500 RUBBER SLEEVE, FLASHER 2
F15-14 8010-150002 CUSHION WASHER, FLASHER 1
F15-15 6FIA-150340-6400 FLASHER 1
F15-16 5BY4-150330 AUXILIARY RELAY 4
F15-17 806A-151302 FUSE 10A 1
F15-18 806A-151305 FUSE 15A 5
F15-19 8010-151301 FUSE 5A 4
F15-20 806A-151301 FUSE 7.5A 2
F15-21 30006-060030810 BOLT M6X30 2
F15-22 6NTV-151000-3000 REGULATOR 1
F15-23 30202-060110 NUT M6 2
F15-24 6KMV-151500-3000 SIDE STAND SWITCH 1
F15-25 8010-090005 BOLT M6x16 1
F15-26 83200-0000-750006 BATTERY 1 ALT:- AC-TTZ14S (HW)
F15-27 6AQV-150420-6000 NEGATIVE CABLE, BATTERY 1
F15-28 30110-421130010 SELF-TAPPING SCREW ST4.2X13 2
F15-29 6GU#-150001-6000-M1 CLASP 1
F15-30 6AQV-150001-1000-M1 CLIP 2
F15-31 8010-150003 TIE 5X250 13
F15-32 801F-100101 TIE BAND 3
F15-33 30102-060016810 SCREW M6X16 2




F16 4T H LIGHTS

1T &/ LIGHTS

,_.fi

/i




Item No. Parts Number Parts Name(EN) Qty Remarks
F16-01 6AQV-160110-6000 HEADLIGHT 1
F16-02 30110-420130070 SELF-TAPPING SCREW ST4.2X13 7
F16-03 6KM#-040081-8000-M1 NUT CLIP M5 3
F16-04 6KWV-160540-1000 RH REAR TURN LIGHT ASSY 1
F16-05 6KWV-160530-1000 LH REAR TURN LIGHT ASSY 1
F16-06 6KM#-050030-8100 SIDE REFLECTOR 2
F16-07 6WWYV-160200-5001-10 TAIL LIGHT ASSY 1
F16-08 30110-481130010 SELF-TAPPING SCREW ST4.8X13 3
F16-09 6AQV-160540-6000 RH REAR TURN LIGHT ASSY 1
F16-10 6AQV-160530-6000 LH REAR TURN LIGHT ASSY 1
F16-11 6KMV-160600-M000 LICENCE LIGHT 1
F16-12 6WWYV-160230-5000 REAR REFLECTOR 1
F16-13 30202-050110 NUT M5 1 |M5




F17 %3 DASHBOARD

{F/DASHBORD ASSY

Item No. Parts Number Parts Name(EN) Qty Remarks
F17-01 30202-060110 NUT M6 3 ALT:-30204-060810
F17-02 30305-060112 WASHER M6 3
F17-03 6090-040302 CUSHION SLEEVE 3
F17-04 6090-040303 BUSHING 3
F17-05 6AQV-171000-6100 DASHBOARD 1




F18 ¥ #1 &% COOLING SYSTEM

WH A4 COOLING SYSTEM




Item No. Parts Number Parts Name(EN) Qty Remarks
F18-01 6AQV-181000-6000 FAN ASSY, RADIATOR 1
F18-02 6AQV-180100-6000 RESERVOIR ASSY 1
F18-03 6AQV-180001-6000 WATER INLET HOSE, RADIATOR 1
F18-04 6AQV-180002-6000 WATER OUTLET HOSE, RADIATOR 1
F18-05 6AQV-180003-6000 CONNECTING PIPE, RESERVOIR TANK 1
F18-06 30601-229060 CLAMP 4
F18-07 30601-212570 CLAMP 2
F18-08 A000-180005 RADIATOR SHOCK ABSORBER RUBBER 2 2
F18-09 A000-180010-20000 RADIATOR RUBBER DAMPER 2 BUSHING 1
F18-10 30006-080030870 BOLT M8X30 1
F18-11 C90705062000 THREADED DAMPING RUBBER 2
F18-12 30006-060010810 BOLT M6X10 2
F18-13 8010-000004 BOLT M6x14 2
F18-14 CFCV-CAC002-2000-M1 CLIP 1
F18-15 6AQV-180110-4000 RESERVOIR CAP ASSY 1
F18-16 6AQV-181100-6000 RADIATOR ASSY 1
F18-17 6AQV-181200-6000 FAN MOTOR ASSY 1
F18-18 6AQV-181000-6000-21 AIR DEFLECTOR 1
F18-19 6GUV-181010-6001 FILLER CAP ASSY 1
F18-20 8030-040800-00001 NUT CLIP M6 2
F18-21 30006-060020810 BOLT M6X20 2 ALT:- 30006-060020870
F18-22 30303-060112 WASHER M6 2
F18-23 30306-060142 WASHER 2




F19-1 #30% LABEL

HIET HIERANNDRBBERA R
HEHS EERE ke

® =it ERM(ICFMOTO) @
ZES HE= l

HER hE HEFA

Item No. Parts Number Parts Name(EN) Qty Remarks
F19-1-01 6AQV-190006-6000-10 MODEL DECAL 2

F19-1-03 6KJC-190012-8000 VEHICLE PLATE 1

F19-1-04 6WWYV-190001-5000 CFMOTO STICKER




F19-2-A MERETE B B (F X&) DECAL KITS(ZEPHYR BLUE)

FEAFTEHE
FEEWESE

CF400-8% X\ Wi fd & ik 1

6AQV-190100-6000—10 I~ Ik fE€ & Bl

EERIEE
EEARENE
ImMEHARS

WERL(EI£R)

ismmx I sovz=sx [ R=x=

TR (HARER)

rr = B =T I ==

S W IR

EXH

8
el
g

&
R
o

EHLFL

[
#
#

iEEs

E{ZFL

150%3E B3

150 %% 58 3¢

2£3x 8
iR M AR

———mE. A

CHFMOTO

OE e 38

BE S

: ]|B#6061

x2

i, #HE: PA6+GF15
DE ¢ T

W=

£
o R
: i
: &
MR
CH
$qg
Bk
“ou
B
il
HH®
0
£
&
<
at
%
Fa
B9
T3
R
Xén
ke
s
HH
&
R ¥
S
g @
RS
NES
S5
- ————-\
&
R ¥
g ¥
B @



Item No. Parts Number Parts Name(EN) Qty Remarks
F19-2-A-01 6AQV-190101-6000-10 RADIATOR LH PANEL DECAL 1
F19-2-A-02 6AQV-190102-6000-10 RADIATOR RH PANEL DECAL 1
F19-2-A-03 6AQV-190103-6000-10 CFMOTO STICKER 1 1
F19-2-A-04 6AQV-190104-6000-10 CFMOTO STICKER 2 1
F19-2-A-05 6AQV-190105-6000-10 DECAL, FUEL TANK LH PANEL 1
F19-2-A-06 6AQV-190106-6000-10 DECAL, FUEL TANK RH PANEL 1
F19-2-A-07 6AQV-190107-6000-10 ABS DECAL 1
F19-2-A-08 6AQV-190108-6000-10 ABS DECAL 1
F19-2-A-09 6AQV-190109-6000-10 HEADLIGHT PANEL DECAL 1
F19-2-A-10 6AQV-190110-6000-10 HEADLIGHT PANEL DECAL 2 1
F19-2-A-11 6AQV-190111-6000-10 KYB DECAL 2




F19-2-B M&:ETE S (LT 2%) DECAL KITS(TUNDRA GREY)

CF400-8J L1 2K B 0 I 18
6AQV-190100-6000-11 A4~k I & &4 ik

TR (HIREE) RS (Eik)
El= == rE [ = worer [ L £ %%
02 ITH: MABLIFH, M.
01 %gﬁﬁg’ﬂjﬁ‘i{%gﬁ:fﬁﬁ PP THEeE: JLiax 6&7‘%)&%&
T Y A T T RENE SR SRR
EXE
EFL ETFL
i%E B8
JUT A N.A=T 2%
P ANTONE 4320 PANTONE 432¢C
03 éggﬁmﬁﬁgm‘;&gg. rr ol Y SANTONE 4558 PANTONE 433C
b
EfLFL
CAFMOTO
E xR
a4 05 06
TH: MKEEIFR, 1. PP I RIS RImEINIR, H#. PRA+GFIS T4, AR G IR, ¥ PAG+GF1
IR LAR Rk@ Tiae: BRE Wihm ; :
WA SRS FERE S . oI iﬁg% gg& 5T
07
CEFMOTO iius
0 JLAA] 2% JUfAT 2%
R RRERRN BMew o e B : AR
I
i} U R L
cres <2 vt | m

FEXR

FKEFEK
FEREFE
WERREE
BEERFYE
SREARRS

B rovvone 232¢c [ FAnToNE 433¢

=HHE

ELLTL
08
¥ . PA6G+GF15 I¥: XATmiE, #¥E PA6+GF1IS
B IdRf: M maet
BRGNS
WHE
PPER
JL1e] 2%




Item No. Parts Number Parts Name(EN) Qty Remarks
F19-2-B-01 6AQV-190101-6000-11 RADIATOR LH PANEL DECAL 1
F19-2-B-02 6AQV-190102-6000-11 RADIATOR RH PANEL DECAL 1
F19-2-B-03 6AQV-190103-6000-10 CFMOTO STICKER 1 1
F19-2-B-04 6AQV-190104-6000-10 CFMOTO STICKER 2 1
F19-2-B-05 6AQV-190105-6000-11 LH ABS DECAL 1
F19-2-B-06 6AQV-190106-6000-11 RH ABS DECAL 1
F19-2-B-07 6AQV-190107-6000-11 HEADLIGHT PANEL DECAL 1 1
F19-2-B-08 6AQV-190108-6000-11 HEADLIGHT PANEL DECAL 2 1
F19-2-B-09 6AQV-190109-6000-11 KYB DECAL 2




F20 fEZETH TOOLS

BEE TR/ TOOLS

Item No. Parts Number Parts Name(EN) Qty Remarks
F20-06 6AQV-200300-6000 LH REAR VIEW MIRROR ASSY 1
F20-07 6AQV-200400-6000 RH REAR VIEW MIRROR ASSY 1




F36 MR KR 24 FUEL VAPORIZATION SYSTEM

W% K Z4/FUEL VAPORIZATION SYSTEM




Item No. Parts Number Parts Name(EN) Qty Remarks
F36-01 8010-150003 TIE 5X250 2
F36-02 A000-360006 AIR PIPE, CANISTER 1
F36-03 6L30-360200 CANISTER 1
F36-04 30601-109010 CLAMP A9 5
F36-05 6AQV-360002-6000 FUEL VAPOR ADSORPTION HOSE 2 1
F36-06 6AQV-360001-6000 FUEL VAPOR ADSORPTION HOSE 1 1
F36-07 30601-110010 CLAMP Al10 2
F36-08 6WWYV-360010-5000 "TWO-WAY VALVE 1
F36-09 30601-111010 CLAMP Al1 1
F36-10 6AQV-360003-6000 FUEL VAPOR DESORPTION HOSE 1 1
F36-11 30601-112010 CLAMP A12 2
F36-12 1F3V-172000-1000 CANISTER MAGNETIC VALVE 1
F36-13 6AQV-360004-6000 FUEL VAPOR DESORPTION HOSE 2 1
F36-14 8010-360001 VACUUM T-JOINT 1
F36-15 6AQV-360007-1000 LH FUEL VAPOR DESORPTION HOSE 1
F36-16 30601-108010 CLAMP A8 2
F36-17 6AQV-360008-1000 RH FUEL VAPOR DESORPTION HOSE 1




FA41 2238 %4 AIR FILTER ASSY

FWE A/ AR FILTER ASSY




Item No. Parts Number Parts Name(EN) Qty Remarks
F41-01 0SQV-110000-5001 AIR FILTER ASSY 1
F41-02 0120-110003 CLAMP 52 2
F41-03 6NTA-040202 INNER HEX SCREW M5x12 2
F41-04 0SQV-110000-5000-21 SEAL RING 1
F41-05 0SQV-112000-1000 FILTER ELEMENT 1
F41-06 0SQV-110005-5000 BREATHER HOSE, CRANKCASE 1
F41-07 0SQV-110000-5000-23 CLAMP 20 1
F41-08 30601-117010 CLAMP Al17 1
F41-09 0SQV-110000-1000-24 STORAGE HOSE 1
F41-10 30601-110010 CLAMP Al10 1
F41-11 0SQV-110000-1000-25 OIL STORAGE HOSE 1
F41-12 0SQV-110000-5000-22 CLAMP 10.5 1
F41-13 0SQV-110000-1000-21 VALVE 1
F41-14 0SQV-110000-5000-20 CLAMP 19.8 1
F41-15 30006-060020810 BOLT M6X20 2 ALT:- 30006-060020870




E01-1 F& F #4444 UPPER & LOWER CRANKCASE ASSY

i B R T dh &4 B R/UPPER & LOWER CRANKCASE

)

| 2430 29 29




Item No. Parts Number Parts Name(EN) Qty Remarks
EO01-1-01 0SQV-011102-1000 OIL NOZZLE Dia.0.7 2
E01-1-02 0SQV-011104-1000 SEAL RING, FILLER 1
E01-1-03 0010-090005-0010 BOLT M6x16 4
EO01-1-04 0SQV-011105-1000 BEARING GUARD, LH 1
E01-1-06 0SQV-060011-1000 BEARING SLEEVE 2
EO01-1-07 0SQV-011107-1000 O-RING 15X1.9 1
E01-1-08 0SQV-011108-1000 FORK SHAFT COVER 1
E01-1-09 30403-01400 NEEDLE BEARING 1
EO01-1-10 1F30-011600 OIL SEAL 14X24X6 1
EO1-1-11 30403-02500 BEARING 1
EO01-1-12 0SQV-011103-1000 RESTRICTION PLUG 1
EO01-1-13 0SQV-011106-1000 BEARING GUARD, RH 1
EO1-1-14 30406-00401 ROLLER NEEDLE P4x7.8 2
EO01-1-15 0180-011006 GASKET 14 1
EO01-1-16 0180-021008-00001 BOLT M14X1.25X12 1
EO01-1-17 0SQV-011004-1000 RETAINER, BEARING 1
EO01-1-18 0SQV-011003-1000 RETAINER, BEARING 1
EO01-1-19 30410-01000 ROLLER 10x14 3
E01-1-20 0SQV-012003-1000 BOLT M8x45 3
EO01-1-21 0700-012105-00001 PLUG, MAIN OIL RAIL 1
EO01-1-22 0700-012106-00002 OIL FILTER BOLT 1
EO01-1-23 0SQV-012002-1000 BOLT M8x65 4
EO01-1-24 0SQV-012500-1000 BOLT ASSY M8X105 3
EO01-1-25 0SQV-012600-1000 BOLT ASSY M8X55 1
E01-1-26 0SQV-010001-1000 COUNTERSHAFT OIL SEAL 1
EO01-1-27 0010-060012-0010 BOLT M6x30 3
EO01-1-28 0SQV-012400-1000 OIL PRESSURE SWITCH 1
EO01-1-29 0SQV-012700-1000 BOLT ASSY M8X45 2
E01-1-30 0SQV-012200-1000 BOLT ASSY M9X108 6




EO01-2 &AM LEFT& RIGHT SIDE COVER

H&EMZE 4 ER/RIGHTALEFT SIDE COVER




Item No. Parts Number Parts Name(EN) Qty Remarks
E01-2-01 0010-021017-0010 BOLT M6x25 11
E01-2-02 0700-012201 O-RING 5X2 1
E01-2-03 0SQV-013100-1000-M1 VIEWER, OIL LEVEL 1
E01-2-04 0SQV-013001-1000 CIRCLIP 1
E01-2-05 30410-00800 ROLLER 4
E01-2-06 30403-01200 BEARING 12X16X10 1
E01-2-07 0010-080009 OIL SEAL 12X20X5 1
E01-2-08 0SQV-013005-1001-0HBOO RH SIDE COVER 1
E01-2-09 0700-013008 PLUG, OIL FILLING 1
E01-2-10 0110-013030 O-RING 18X3.55 1
EO01-2-11 0SQV-014001-1000-0HBOO LH SIDE COVER (GREY) 1
E01-2-12 0010-060012-0010 BOLT M6x30 11
E01-2-13 0180-014010 WIRE CLIP 1
EO01-2-14 01A0-012003 O-RING 35X3.5 1
EO01-2-15 01A0-012002-0HBOO STRAINER COVER 1
E01-2-16 0DMO0-011006 O-RING 13X2 1
EO01-2-17 0DMO0-014003 VIEWING HOLE, TIMING INSPECTION 1




E01-3 yii)E5e OIL PAN

&5 RU/OIL PAN

Item No. Parts Number Parts Name(EN) Qty Remarks
E01-3-01 0SQV-015001-1001-0HBOO OIL PAN (VELOCITY GREY) 1

E01-3-02 0010-021017-0010 BOLT M6x25 13

E01-3-03 0010-021014 WASHER 12 1

E01-3-04 0180-011500 MAGNETIC DRAIN BOLT M12X1.5 1

E01-3-05 30410-00800

ROLLER




E02-1 SELZEE > ¥ CYLINDER HEAD COVER

B %24 ER/CYLINDER HEAD COVER




Item No. Parts Number Parts Name(EN) Qty Remarks
E02-1-01 0010-021019-0010 BOLT M6x12 4
E02-1-02 0SQV-021004-1000 PRESS PLATE 1
E02-1-03 0700-021003-00001 CYLINDER HEAD COVER BOLT (GALVANIZED TRIVALENT CHRO) 4
E02-1-04 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING 4
E02-1-05 0SQV-021010-1000-10-0BP0O0 CYLINDER HEAD COVER WITH SECONDARY GULP, MAUD SPIRIT BLACK 1
E02-1-06 0SQV-021100-1000 PRESS PLATE 1
E02-1-07 0SQV-021002-1000 GASKET, CYLINDER HEAD COVER 1
E02-1-08 0HUO0-021002-00001 GULP PIN 2
E02-1-09 0SQV-170200-1000 SPARK PLUG 2
E02-1-10 0SQV-178000-1000 IGNITION COIL 2
E02-1-11 0MQB-021100-20001 SPRING VALVE ASSY 1
E02-1-12 0SQV-021020-1000-0BP0O0 CAP, ONE-WAY VALVE (MAUD SPIRIT BLACK) 1
E02-1-13 0SQV-021005-1000 LABYRINTH COVER GASKET 1




E02-2 5HLE 42 B (1) CYLINDER HEAD(1)

U4 K R(1)/ICYLINDER HEAD(1) |

1/2/3/14/513 |

21

3

——




Item No. Parts Number Parts Name(EN) Qty Remarks
E02-2-03 0SQV-022105-1000 BOLT M6x65 2
E02-2-04 0SQV-022106-1001 HEX FLANGE BOLT 10
E02-2-05 0DMO0-022201-10000 DOWEL PIN 8x12 4
E02-2-06 0SQV-022008-1000 CYLINDER HEAD BOLT 6
E02-2-07 0700-022016 WASHER 10.5x19x2.3 6
E02-2-08 0SQV-022011-1000 BOLT M6x90 2
E02-2-09 0010-022020-00002 BOLT M6x22 4
E02-2-10 0SQV-022200-1000 CONNECTOR ASSY. 1
E02-2-11 1F30-024016 OIL SEAL, SURFACE 1
E02-2-12 018B-022810 WATER TEMPERATURE SENSOR 1
E02-2-14 0MQO0-022500 THERMOSTAT 1
E02-2-15 0SQV-022002-1000 SEAL RING, THERMOSTAT CAP 1
E02-2-16 0SQV-022001-1000-10-0HBOO THERMOSTAT CAP 1
E02-2-17 0SQV-022300-1000 GASKET, CYLINDER HEAD 1
E02-2-18 0180-022003-00001 STUD 4
E02-2-19 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING 1
E02-2-20 0DMO0-022008-00001 CYLINDER HEAD DAMPING BOLT 1
E02-2-21 0SQV-022100-1005-0HBO0O CYLINDER HEAD ASSY 1




E02-3 KA&L%4% S (2) CYLINDER HEAD(2)

S5 ER2)ICYLINDER HEAD(2)

3




Item No. Parts Number Parts Name(EN) Qty Remarks
E02-3-01 0SQV-022004-1000 VALVE, INTAKE 4
E02-3-02 0SQV-022005-1000 VALVE, EXHAUST 4
E02-3-03 0MQO0-022003 UPPER SEAT, VALVE SPRING 8
E02-3-04 0700-022004 LOCK CLIP, VALVE 16
E02-3-05 0MQO0-022005-0370 TAPPET T=3.94 8
E02-3-05 0MQO0-022005-0380 TAPPET T=3.96 8
E02-3-05 0MQO0-022005-0390 TAPPET T=3.98 8
E02-3-05 0MQO0-022005-0400 TAPPET T=4.00 8
E02-3-05 0MQO0-022005-0410 TAPPET T=4.02 8
E02-3-05 0MQO0-022005-0420 TAPPET T=4.04 8
E02-3-05 0MQO0-022005-0430 TAPPET T=4.06 8
E02-3-05 0MQO0-022005-0440 TAPPET T=4.08 8
E02-3-05 0MQO0-022005-0450 TAPPET T=4.10 8
E02-3-05 0MQO0-022005-0460 TAPPET T=4.12 8
E02-3-05 0MQO0-022005-0470 TAPPET T=4.14 8
E02-3-05 0MQO0-022005-0480 TAPPET T=4.16 8
E02-3-05 0MQO0-022005-0490 TAPPET T=4.18 8
E02-3-05 0MQO0-022005-0070 TAPPET T=3.34 8
E02-3-05 0MQO0-022005-0080 TAPPET T=3.36 8
E02-3-05 0MQO0-022005-0090 TAPPET T=3.38 8
E02-3-05 0MQO0-022005-0100 TAPPET T=3.40 8
E02-3-05 0MQO0-022005-0110 TAPPET T=3.42 8
E02-3-05 0MQO0-022005-0120 TAPPET T=3.44 8
E02-3-05 0MQO0-022005-0130 TAPPET T=3.46 8
E02-3-05 0MQO0-022005-0140 TAPPET T=3.48 8
E02-3-05 0MQO0-022005-0150 TAPPET T=3.50 8
E02-3-05 0MQO0-022005-0160 TAPPET T=3.52 8
E02-3-05 0MQO0-022005-0170 TAPPET T=3.54 8
E02-3-05 0MQO0-022005-0180 TAPPET T=3.56 8
E02-3-05 0MQO0-022005-0190 TAPPET T=3.58 8
E02-3-05 0MQO0-022005-0200 TAPPET T=3.60 8
E02-3-05 0MQO0-022005-0210 TAPPET T=3.62 8
E02-3-05 0MQO0-022005-0220 TAPPET T=3.64 8
E02-3-05 0MQO0-022005-0230 TAPPET T=3.66 8




Item No. Parts Number Parts Name(EN) Qty Remarks
E02-3-05 0MQO0-022005-0240 TAPPET T=3.68 8
E02-3-05 0MQO0-022005-0250 TAPPET T=3.70 8
E02-3-05 0MQO0-022005-0260 TAPPET T=3.72 8
E02-3-05 0MQO0-022005-0270 TAPPET T=3.74 8
E02-3-05 0MQO0-022005-0280 TAPPET T=3.76 8
E02-3-05 0MQO0-022005-0290 TAPPET T=3.78 8
E02-3-05 0MQO0-022005-0300 TAPPET T=3.80 8
E02-3-05 0MQO0-022005-0310 TAPPET T=3.82 8
E02-3-05 0MQO0-022005-0320 TAPPET T=3.84 8
E02-3-05 0MQO0-022005-0330 TAPPET T=3.86 8
E02-3-05 0MQO0-022005-0340 TAPPET T=3.88 8
E02-3-05 0MQO0-022005-0350 TAPPET T=3.90 8
E02-3-05 0MQO0-022005-0360 TAPPET T=3.92 8
E02-3-06 0SQV-022006-2000 LOWER SEAT, VALVE SPRING 8
E02-3-07 0SQV-022003-1000-10 VALVE SPRING 8
E02-3-08 0700-022400-1000 SEAL RING, VALVE STEM 8




E02-4 KL% S B (3) CYLINDER HEAD(3)

S5 2 B H(4)ICYLINDER HEAD(4)

Item No. Parts Number Parts Name(EN) Qty Remarks
E02-4-01 0SQV-023001-1000-0HBOO CYLINDER BODY (GREY) 1
E02-4-02 30410-00800 ROLLER 4
E02-4-03 0SQV-023002-1000 GASKET, CYLINDER 1




E02-5 TWSAEsI B CAMSHAFT

K5 f53) 25 RICAMSHAFT

3




Item No. Parts Number Parts Name(EN) Qty Remarks
E02-5-01 30004-060012150 BOLT 2
E02-5-02 1F30-024012 BOLT M6X18 2
E02-5-03 0700-024003 RETAINER 2
E02-5-04 0SQV-024013-1001 CENTRIFUGAL WHEEL 1
E02-5-05 0SQV-024002-1000 AIR OUTLET TIMING SPROCKET 1
E02-5-06 0SQV-024001-1000 AIR INLET TIMING SPROCKET 1
E02-5-07 0SQV-024200-1000 TIMING CHAIN 1
E02-5-08 0SQV-024100-1000 CHAIN GUIDE BLOCK 1
E02-5-09 0SQV-024600-2000 CAMSHAFT,EXHAUST 1
E02-5-10 0SQV-024500-2000 CAMSHAFT,INLET 1
E02-5-11 0SQV-024005-1001 TENSION PLATE 1
E02-5-12 0SQV-024009-1000 PIN SHAFT 1
E02-5-13 0SQV-024008-1000 PLATE, TIMING CHAIN 1
E02-5-14 0010-021019-0010 BOLT M6X12 1
E02-5-15 0SQV-024400-1001 HYDRAULIC TENSIONOR 1
E02-5-16 0010-023010-0010 BOLT M6X20 2
E02-5-17 0SQV-024401-1000 GASKET, HYDRAULIC TENSIONER 1
E02-5-18 0SQV-024003-1001 CHAIN GUARD 1




EO03 BEHEMLE B MAGNETO

= AL B/FLYWHEEL

Item No. Parts Number Parts Name(EN) Qty Remarks
E03-01 0SQV-032000-1001 MAGNETO STATOR ASSY 1
E03-01 0SQV-032000-1001-10 MAGNETO STATOR ASSY 1
E03-02 0180-030001-00001 BOLT M6X30 3
E03-03 0SQV-032100-1000 STATER WIRE PRESS PLATE 1
E03-04 0010-030002-00001 BOLT M5X16 2
E03-05 0SQV-031000-1001 MAGNETO ROTOR ASSY 1




E04-1 3ZEA Bk (1) CRANKSHAFT & CONNECTING ROD (1)

3% 4F B (1)/CRANKSHAFT &CONNECTING ROD(1)




Item No. Parts Number Parts Name(EN) Qty Remarks
E04-1-01 0SQV-040110-10A0 PISTON RING KIT 2
E04-1-02 0110-040006-0050 CIRCLIP, PISTON PIN 4
E04-1-03 0SQV-040008-1000 PISTON PIN 2
E04-1-04 0SQV-040007-1001-Q0-00001 PISTON 2
E04-1-04 0SQV-040007-1001-Q0-00002 PISTON 2
E04-1-05 0SQV-042000-1001-Q0-00001 CONNECTING ROD ASSY 2
E04-1-05 0SQV-042000-1001-Q0-00002 CONNECTING ROD ASSY 2
E04-1-06 0SQV-040009-1000-Q0-00001 PLAIN BEARING, CONNECTING ROD (RED) 4
E04-1-06 0SQV-040009-1000-Q0-00002 PLAIN BEARING, CONNECTING ROD (BLACK) 4
E04-1-06 0SQV-040009-1000-Q0-00003 PLAIN BEARING, CONNECTING ROD (BLUE) 4




E04-2 HZEA Bk (2) CRANKSHAFT &CONNECTING ROD(2)

fh 667 5 BU(2)/ CRANKSHAFT &CONNECTING ROD(2)




Item No. Parts Number Parts Name(EN) Qty Remarks
E04-2-1 0SQV-040001-1000 BOLT M12x1.25x40 1
E04-2-2 0700-040002-00001 WASHER 12.5X33X5 1
E04-2-3 0SQV-011001-1000-Q0-00001 PLAIN BEARING, MAIN SHAFT (RED) 6
E04-2-3 0SQV-011001-1000-Q0-00002 PLAIN BEARING, MAIN (BLACK) 6
E04-2-3 0SQV-011001-1000-Q0-00003 PLAIN BEARING, MAIN SHAFT (BLUE) 6
E04-2-4 0180-040007 WOODRUFF KEY 1
E04-2-5 0SQV-041000-1000-Q1-00001 CRANKSHAFT ASSY 1
E04-2-5 0SQV-041000-1000-Q1-00002 CRANKSHAFT ASSY 1
E04-2-5 0SQV-041000-1000-Q0-00001 CRANKSHAFT ASSY 1
E04-2-5 0SQV-041000-1000-Q0-00002 CRANKSHAFT ASSY 1




E05-A 4885 BL(FCC) CLUTCH(FCC)

AR ERICLUTCH ASSY




Item No. Parts Number Parts Name(EN) Qty Remarks
E05-A-01 0SQV-050001-1000 WASHER 25.2X46X5.8 1
E05-A-02 0SQV-050005-1000-10 DRIVE GEAR, OIL PUMP 1
E05-A-03 0SQV-050002-1000 AXLE SLEEVE, CLUTCH 1
E05-A-04 0SQV-051000-1001-Q0-00002 CLUTCH SUB ASSY B 1
E05-A-04 0SQV-051000-1001-Q0-00001 CLUTCH SUB ASSY A 1
E05-A-05 0SQV-050004-1001 ROD 1
E05-A-06 30400-01207 ROLLER BEARING 1
E05-A-07 0SQV-050100-1000 CLUTCH CONTROL SHAFT ASSY 1
E05-A-08 0700-013006-10000 RETURN SPRING, CLUTCH CONTROL LEVER 1
E05-A-09 0700-013007 WASHER 12.5X18.5X0.6 1
E05-A-10 0SQV-051100-1002 PRIMARY DRIVEN GEAR ASSY 1
E05-A-11 0SQV-051200-1000 CENTRAL SLEEVE ASSY 1




E05-B B &% M (EPRE ) CLUTCH(CHONGQIN CHANGXIN)

BHARER/CLUTCH ASSY




Item No. Parts Number Parts Name(EN) Qty Remarks
E05-B-01 0SQV-050001-1000 WASHER 25.2X46X5.8 1
E05-B-02 0SQV-050005-1000-10 DRIVE GEAR, OIL PUMP 1
E05-B-03 0SQV-050002-1000 AXLE SLEEVE, CLUTCH 1
E05-B-04 0SQV-051000-1002-Q1-00001 CLUTCH SUB ASSY 1
E05-B-04 0SQV-051000-1002-Q1-00002 CLUTCH SUB ASSY 1
E05-B-05 0SQV-050004-1001 ROD 1
E05-B-06 30400-01207 ROLLER BEARING 1
E05-B-07 0SQV-050100-1000 CLUTCH CONTROL SHAFT ASSY 1
E05-B-08 0700-013006-10000 RETURN SPRING, CLUTCH CONTROL LEVER 1
E05-B-09 0700-013007 WASHER 12.5X18.5X0.6 1
E05-B-10 0SQV-051100-1000-M1 PRIMARY DRIVEN PULLEY ASSY 1
E05-B-11 0SQV-051200-1002-M1 CENTRAL SLEEVE ASSY 1
E05-B-12 0SQV-060004-1000 LOCK WASHER 1
E05-B-13 0SQV-051210-1000-M1 FRICTION DISC ASSY 1 3
E05-B-14 0SQV-051220-1000-M1 FRICTION DISC ASSY 2 3
E05-B-15 0SQV-051213-1000-M1 DRIVEN DISC 1 1
E05-B-16 0SQV-051214-1000-M1 DRIVEN DISC 2 1




E06-1 #h4ariE & (1) TRANSMISSION SYSTEM(1)

B (1) TRANSMISSION SYSTEM(1)




Item No. Parts Number Parts Name(EN) Qty Remarks
E06-1-01 30102-060016810 SCREW M6X16 1
E06-1-02 0SQV-065100-1001 GEARSHIFT SWING ARM SUB ASSY 1
E06-1-03 0700-064001 WASHER 6.3X16.3X1.2 2
E06-1-04 0DMO0-065001 SPRING, SWING ARM, GEARSHIFT 1
E06-1-05 30004-060016130 BOLT M6x16 1
E06-1-06 0SQV-064100-1002 CAM, GEARSHIFT DRUM 1
E06-1-07 30406-00303 NEEDLE BEARING 2
E06-1-08 0SQV-064002-1000 SHIFT DRUM BUSHING 1
E06-1-09 30400-02505 BEARING 1
E06-1-10 0010-090005-0010 BOLT M6x16 1
E06-1-11 0SQV-064001-1001 SHIFT DRUM 1
E06-1-12 0SQV-060012-1000 O-RING 31X2.5 1
E06-1-13 0SQV-060400-1001 GEAR SENSOR ASSY 1
E06-1-14 0010-021017-0010 BOLT M6x25 2
E06-1-15 0SQV-063000-1001 GEARSHIFT LEVER ASSY 1
E06-1-16 0DMO0-063002-00001 SHIFT POSITION SPRING PIN 1
E06-1-17 0SQV-060013-1000 WASHER 14X28X1 1
E06-1-18 0SQV-060002-1000 SHIFT FORK (LH & RH) 2
E06-1-19 0SQV-060003-1000 SHIFT FORK (MIDDLE) 1
E06-1-20 0SQV-060102-1002 FORK SHAFT 1
E06-1-21 0SQV-060015-1001 DOWEL PIN 6 1
E06-1-22 0700-064003-00001 GEARSHIFT SWING ARM SLEEVE 1
E06-1-23 0700-063007 SPRING, CONTACTOR 1
1

E06-1-24

0700-063008

BALL CONTACTOR




E06-2 #t4ariE M iR (2) TRANSMISSION SYSTEM(2)

Remarks

Qty

B E K R (2) ITRANSMISSION SYSTEM(2)

Parts Name(EN)

NUT M20X1.5

CIRCLIP 20
BEARING, MAIN SHAFT

Parts Number
0700-061002-00002

0700-061003
0SQV-061012-1000

Item No.

E06-2-01

E06-2-02

E06-2-03




Item No. Parts Number Parts Name(EN) Qty Remarks
E06-2-04 0SQV-061001-1000 MAIN SHAFT 1
E06-2-05 0SQV-061008-1000 WASHER 25.2X31X1 2
E06-2-06 0SQV-061011-1000 BUSHING 25X28X12 1
E06-2-07 0SQV-061009-1000 5TH GEAR, MAIN SHAFT 1
E06-2-08 0DMO0-062017 CIRCLIPS FOR SHAFT 25 3
E06-2-09 0SQV-061007-1000 3RD4TH GEAR, MAIN SHAFT 1
E06-2-10 0DMO0-062016 SPLINE WASHER 25x31x1 2
E06-2-11 0SQV-061006-1000 SPLINE SLEEVE 1
E06-2-12 0SQV-061005-1000 6TH GEAR, MAIN SHAFT 1
E06-2-13 0SQV-061003-1000 2ND GEAR, MAIN SHAFT 1
E06-2-14 0SQV-061002-1000 WASHER 20.2X31X1.5 3
E06-2-15 30499-02004 NEEDLE BEARING KMJ20X26X13.8X1S 2
E06-2-16 0700-061016 CIRCLIPS FOR SHAFT20 2
E06-2-17 0SQV-062102-1000 SHAFT SLEEVE 1
E06-2-18 0SQV-062101-1000 1ST GEAR, COUNTERSHAFT 1
E06-2-19 0SQV-062013-1000 5TH GEAR, COUNTERSHAFT 1
E06-2-20 30801-02805 CIRCLIPS FOR SHAFT 28 3
E06-2-21 0SQV-062008-1000 WASHER, SPLINE 2
E06-2-22 0SQV-062012-1000 3RD GEAR, COUNTERSHAFT 1
E06-2-23 0SQV-062011-1000 SPLINE SLEEVE 1
E06-2-24 0SQV-062009-1000 4TH GEAR, COUNTERSHAFT 1
E06-2-25 0SQV-062006-1000 WASHER 28.2x36x1 1
E06-2-26 0SQV-062005-1000 BUSHING 28x10.5 1
E06-2-27 0SQV-062007-1001 6TH GEAR, COUNTERSHAFT 1
E06-2-28 0SQV-062004-1000 2ND, COUNTERSHAFT 1
E06-2-29 0SQV-062001-1001 COUNTERSHAFT 1
E06-2-30 0SQV-062003-1000 COUNTER SHAFT BEARING 62x28 1
E06-2-31 0800-062205 O-RING 25X2 1
E06-2-32 0SQV-062002-1000 SHAFT SLEEVE, COUNTERSHAFT 1
E06-2-33 0MQO0-062030 SPROCKET, OUTPUT 1
E06-2-34 0700-062015 WASHER 1
E06-2-35 0SQV-060014-1001 NUT M20x1.5 1
E06-2-36 0SQV-061000-1000 MAIN SHAFT 1
E06-2-37 0SQV-062000-1002 COUNTERSHAFT ASSY 1




EO7 HlLMZE & OIL PUMP

1% 24 & F/LUBRICATION SYSTEM




Item No. Parts Number Parts Name(EN) Qty Remarks
E07-01 30801-01100 CIRCLIPS FOR SHAFT 11 1
E07-02 0SQV-071003-1000 WASHER 11X20X1 2
E07-03 0SQV-071001-1001 GEAR, OIL PUMP 1
EQ07-04 30406-00402 ROLLER NEEDLE P4x21.8 1
EQ07-05 0SQV-071002-1000 SHAFT, OIL PUMP 1
E07-06 0010-023010-0010 BOLT M6x20 4
EQ07-07 0SQV-071101-10A0 OIL PUMP COVER ASSY 1
EQ07-08 30406-00401 ROLLER NEEDLE P4x7.8 2
E07-09 0700-071003 OUTER ROTOR, MAIN OIL PUMP 1
E07-10 0700-071004 INNER ROTOR, MAIN OIL PUMP 1
EO07-11 30406-00400 ROLLER NEEDLE P4x15.8 1
EQ07-12 0700-070101-00001 GASKET, OIL SUCTION PAN 1
E07-13 0SQV-073100-1000 FILTER 1
E07-14 0700-070200 OIL FILTER 1
EQ07-15 0SQV-012010-1000-0HBOO OIL PASSAGE COVER ASSY (GREY) 1
E07-16 0010-023008-00001 BOLT 4




E08 /KZE & WATER PUMP

KR ERIWATER PUMP

Vil

Item No. Parts Number Parts Name(EN) Qty Remarks
E08-01 OHTB-065202 BOLT M6x42 4
E08-02 0180-014010 WIRE CLIP 1
E08-03 0SQV-081000-1000-10-0BUOO WATER PUMP SUB ASSY 1
E08-04 0SQV-081009-1000 O-RING 1
E08-05 0SQV-080002-1000 O-RING 33x2.65 1




E09 #3h R4S STARTING SYSTEM

5] 24 5 F/STARTING SYSTEM

Item No. Parts Number Parts Name(EN) Qty Remarks
E09-01 30102-060012810 SCREW 6
E09-02 0SQV-092000-1002 STARTING MOTOR GEAR ASSY 1
E09-03 0SQV-091000-1001 OVERRIDING CLUTCH ASSY 1
E09-04 0700-090003 SHAFT, MIDDLE GEAR 1
E09-05 0SQV-090001-1000 DUAL GEAR 1
E09-06 0SQV-093000-1000 STARTING MOTOR 1
E09-07 0010-021017-0010 BOLT M6x25 2




E16 P75 B, BALANCER SHAFT

V-4 & FU/BALANCER SHAFT




Item No. Parts Number Parts Name(EN) Qty Remarks
E16-01 0SQV-161000-1000-Q0-00001 FRONT BALANCING SHAFT ASSY 1
E16-01 0SQV-161000-1000-Q0-00002 FRONT BALANCING SHAFT ASSY 1
E16-02 0SQV-162000-1000-Q0-00001 REAR BALANCING SHAFT ASSY 1
E16-02 0SQV-162000-1000-Q0-00002 REAR BALANCING SHAFT ASSY 1
E16-03 0SQV-011002-1000-Q0-00001 PLAIN BEARING, BALANCER SHAFT (RED) 4
E16-03 0SQV-011002-1000-Q0-00002 PLAIN BEARING, BALANCE SHAFT (BLACK) 4
E16-03 0SQV-011002-1000-Q0-00003 PLAIN BEARING, BALANCER SHAFT (BLUE) 4
E16-04 30400-02010 BEARING 2




E17 FA5 1] R MBE 2% THROTTLE&INJECTOR

TSR ARG &/ THROTTLESINJECTOR




Item No. Parts Number Parts Name(EN) Qty Remarks
E17-01 0SQV-022009-1000 O-RING 46.2X2 2
E17-02 0SQV-022400-1000 CONNECTING PIPE, THROTTLE BODY 1
E17-03 0010-023008-00001 BOLT 3
E17-04 0SQV-022410-1000 CLAMP 62 2
E17-05 0SQV-173000-2000 THROTTLE BODY ASSY 1
E17-06 0SQV-173200-1001 FUEL PIPE ASSY 1
E17-07 0010-090005-0010 BOLT M6x16 1




